
81369

1-12

Imported by Amart Furniture Pty Ltd.Qld.Brisbane Australia.

For any assistance with assembly or for missing parts please phone Amart Furniture

Customer Service Free call 1800 351 084

ASSEMBLY INSTRUCTION

COPELAND DOUBLE BED

ITEM CODE 81369



             PRE-ASSEMBLY PREPARATION

Before you start:

1.  Choose a clean,level.spacious assembly area.Avoid hard surfaces that may

   damage the product

2. Take care when lifting.Product should be assembled as near as possible to

   the point of use

3. Ensure that you have all required contents for complete assembly.

4. Always read the assembly instructions carefully before beginning assembly.

5. Keep all hardware parts and packaging out of reach of small children.

6. Do not over tighten the screws and bolts as this may damage the threads

81369

2-12

2

ALLOW TWO HOURS
2 PEOPLE REQUIRED



3-12

81369



4-12

81369



            PARTS LIST

5-12

81369



30PCS
22PCS

  8PCS

B.Dowel Ø8x30

A.Cam lock and Cam pin

 Ø15X35

F. Bolt M6x14

G.Screw M7x48

  8PCS

E.Hexagonal Nuts

Ø8

81369

6-12

8PCS

D.Half Round Nuts

M8x75

  8PCS

H.Screw M3.5x30 I.Cover Ø38

34PCS   8PCS

J.Wrench M10

 1PCE

K.Hex key M4

 1PCE

C1

C2

C3

C4

C5

C6

C7

C8

C9

C10

C11

C12

C13

C14

1PCE

L.GLUE

 10PCS

Q.Protect Foam

Ø35X5mm



81369

7-12

STEP 2：

Attach Panel(C7) to Panel(C5). And then turn Cam lock(A) to lock into 

STEP 1：

Attach Cam Pin(A) and Dowel(B) to Panel(C1),(C2),(C3),(C5).

the head of Cam Pin(A).



81369

8-12

STEP 3：

Attach Panel(C4),(C5),(C7),(C8) to Panel(C2),(
C3). And then turn Cam 

lock(A) to lock into the head of Cam Pin(A).

STEP 4：

Use Hex Key(K) to tighten Panel(C6) to Panel(C5) with the Screw(G). 

Insert the Panel(C19) to the groove.



81369

9-12

STEP 5：

Attach Panel(C1) to Panel(C2),(C3).And turn Cam lock(A) to lock into the 

head of Cam Pin(A). 

STEP 6：

Use Hex key(K) to tighten Middle leg(C14) to Connect tube(C13) with Bolt(F).



81369

10-12

 

STEP 8：

Use the Wrench(J) to tighten the Side Rail(C11) to Panel(C2),(C3),(C10) 

with the Half Round Nuts(D)and Hexagonal Nuts(E).

STEP 7：

Insert the Bolt(C) and the Dowel(B) to Panel(C2),(C3),(C10). And attach 

Protect Foam(Q) to Panel(C2),(C3),(C10).

Q

Q

Q

Q

Q

Q

Q

Q

Q

Q



81369

11-12

H

C12

STEP 9：

Use Hex Key(K) to attach the Connect tube(C13) to Panel(C7),(C10) with 

STEP 10：

Attach the Slats(C12) to the Side Rail(C11) with  Screw(H).

Bolt(F).



81369

12-12

Assembly is complete

CAUTION:
ALWAYS LIFT YOUR BED WHEN MOVING/RELOCATING. 
DO NOT DRAG. DRAGGING CAN CAUSE THE CENTRE 
SUPPORT LEGS TO BEND/BREAK.




	9.4期说明书_01
	9.4期说明书_02
	9.4期说明书_03
	9.4期说明书_04
	9.4期说明书_05
	9.4期说明书_06
	9.4期说明书_07
	9.4期说明书_08
	9.4期说明书_09
	9.4期说明书_10
	9.4期说明书_11
	9.4期说明书_12

